Yjamato

' Parts List B

HIGH SPEED SAFETY STITCH MACHINE
FOR HAVY WEIGHT MATERIALS

AZ7600G-1

MODELS & DEVICES

AZ7600G-C-1 AZ7620G-CA-1
K1 C SC10

\% YAMATO SEWING MACHINE MFe. £0,LT0



N=YVDA+DREFA

ZD/I—Y Y X~ FAZT600G-C5DA-1, C6DA-1, C7DA-1 (ﬁ: A 24 {F)%:—Ezﬁww_ LTAZANEER
LTWET,

HE1~13RIEFEFEFIEDHLTWET,

IREA~B 727/, R EESETSHLTVWET,

N—=Y I ZAMCEHEENTWER A —OTHEBAERXAEXBERDLTWET,

IRV ZICHREL U THIHFE, BERFOY1 XTY,

LSO (Parts No. OBicEqEEhTWEY, )
[ ] RIEIQN—YUAMCHL T, SEZEBESNCBRERDLTWET,
[ ] WiZIAParts No. BTN IVEOFAR .
L 4 EUIEIGJ/\—‘J'JZI\ LT, 7@Lﬂﬂéh?’d&l3nu&U:ETJb%=?§bL:Tb\i‘é'o

BREXOBROEE

W CONR—=Y I MIEHEENTWAERE EIXOBRE. Parts No.@IZIE. 2150210 TEEWVWLET,
¢ 0020004MIBEE. 0020004 (F20004TET T U,

¥ IFPF1—FEXORRRELRIEBASETE .

BHE. CON—YURAMOREFIEE, HRICIDTEEINIFENBOZITOTITETI WV,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ7600G-C5DA-1, C6DA-1, C7DA-1with
Angled Knife, 2

The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the subrmodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Qutside

diameter X Width.

Numbers oh a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the paris
v  When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.2150210) which you require so that we can deliver the correct Parts to you.
¢ When the Part No.is “0020004" , please place an order for the part by showing "0020004"
.or “20004"
¥t When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents HR
MISCELLANEOUS COVERS(1) ANX—ER(1) 1
MISCELLANEQUS COVERS{2) AIR—ER(2)
MISCELLANEOUS COVERS(3) AIR—ER(3)
MISCELLANEOUS THREAD EYELETS REEE R
MISCELLANEOUS CRANKSHAFT & BUSHINGS FMBRT Ty 221 EER
NEEDLE BAR DRIVING MECHANISM RS
KNIFE DRIVING MECHANISM A RS
PRESSER FOOT MECHANISM R ITHE
UPPER LOOPER DRIVING MECHANISM EIL— g8

Oiw|INIO|IOA|R~]|WIMN

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISMTFIL~/RUZERI—/(H##E10

FEED DRIVING CONTROL MECHANISM AU U SRR 11
FEED DRIVING MECHANISM - QIR L 12
LUBRICATING MECHANISM faimaes 13
AZ7620G-1 EXCLUSIVE PARTS Y7EFIERABE 14
K1 DEVICE K1 %E 15 .
C DEVICE Cxia 16
SC10 DEVICE SCT10%E 17
EXTRA PARTS KM 18
MISCELLANEOUS SUPPORTING BOARD RTiRE® 19
THREAD STAND RIG 20
WARNING LABEL BEIRIL 21
LIST of MAIN SPARE PARTS FEBRYVAL 22
INDEX x5l 23




AZ7600G-1



MISCELLANEOQUS COVERS({1)
e

AN—RRKR(T)

1

RefNo Parts No. Description m A Amt.Req
1 2100006 Cloth Plate JORX7TL—hk 1
2 2150210 Cloth Plate{Lower) ZOX7L—MT) 1
3 2100014 Rubber Cushion ORTL—NTHEXE 1
4 001123 Washer Twiry 5
5 000644 Spring Washer ATV TTviry 3
6 110045 Screw{M4-07 x 12) ERY 3
7 2100011 Cloth Plate Eccentric. Bushing I¥ErTvia 1
8 160001 Screw(M4-0.7 x 4) Ji= 1
9 2100012 Collar{4 x 9 X 6mm) Hho— 1

1C 003637 Screw(1/8-44 X 25) =47 1
11 2150015 Cloth Plate Spring TOASL—hIR 1
12 110012 Screw{M4-07 X 5) Exy 2
13 100001 Lock Nut OwZFwh 1
14 110031 Stop Screw{M4-07 X 12) AbwvIxy 1
15 0020004 Oil Cap ’ FAINFvrwF 1
16 0020005 O-ring(P28) (ORI L i
17 2150287 . Top Cover EHi— 1
18 110016 Screw(M4-0.7 X 15) E=x 6
19 2150026 Top Cover Gasket l b PG AT S 1
20 2100864 Oil Reservoir Gasket BRIy F 1
21 2151054 Oil .Reservoir pii b 1
22 006816 Screw(1/4-24 X 8) s 4
23 0032879 OilReservoirRubberCushion(Black-colored) Bk T L (S E) 3
24 0033627 OilReserveirRubberCushion(Green-colored) B5iE =T A (( &) 1
25

26 2100875 Oil Reservoir Positioning Bar WS rEEE 4
27 300004 Washer Ty 4
28 120017 Screw(M5-0.8 X 15) = 6
29 0020137 Drain Hole Seal FARE 1
30 C05075 Drain Hole Screw{3/8-24 x &) BiRE Ry 1
31 .

32 2151056 Wind Guide Plate BE=rR 1
33 110013 Screw(M4-0.7 X 8) w3 2
34 300043 Washer . Ty 2
35 2049401 Serial Number Plate BWETL—~ 1
36 Q00726 Rivet ik AdR 2

AZT7600G-1



AZTG0D0G-]



MISCELLANEOUS COVERS(2)
e, .

RefNo

ANRX—ER(2)

2

Parts No. Description m f Amt.Req
1 2150380 Side Cover HEHI— 1
2 110013 Screw{M4-0.7 x 8) IEx 6
3
4 2150018 Eye Guard Holder F A H- R 1
5 170032 Screw{M4-0.7 x B} IExy 1
6 000010 Conical Spring Washer M/RRTw i+ 2
7 2150125 Eye Guard PAH—F 1
8 110076 Screw(M3-05 X 6) 1R 2
9 000444 Washer AR o 2
10 2150023 Needle Bar Oil Defender HeEBRRT 1
11 110012 Screw(M4-0.7 x 5) 1Exy 2
12 2150024 Needle Bar Oil Seal #HE - 1
13 190015 Screw(M14-2 x 8) I35 2
14 2150025 Logo Plate AdN—74k 1
15 110106 Screw(M4-0.7 X 8) =37 2
16
17
18 |
19 2100538 Front Cover Latch Spring AEFhAN—-F v FNR 1
20 0024446 Front Cover Hook gIEFEAN—T v 1
21 001203 Screw(9/64-40 X 4.5) IEx 1
22 0020016 Front Cover Hinge Pin W AN Ty !
23 0038637 Screw(1/8-44 X 25) =50 2
24 2100024 Front Cover(Right) B AN~ 1
25 0024095 Front Cover Hinge Spring BIFFH/I— IR 1
26 2151055 Front Cover Hinge il Al ) 1
27 2100703 Chip Guard{Openable) EE IR ]
28 110003 Screw(M3.5-06 X 6) Ex3 2
29 2129420 Model Plate(Green) AR (%) 1
300 0 00 ————— Threading. Chart{See the Table) . RBVHE(TREHE) 1
31 2100856 Front Cover Latch WHEFHN—-FVF 1
32 110054 Screw{M3-05 X 3.5) = 2
33 390513 Threading Chart{Left) B EE) 1

Note : Order for Model Plaie must be accompanied by model designation{including symbols of gauge

and devices).

(7E) B 2 X OB SR (Y - RIS, rEEES) 2 BRI K v,

Parts No.

Models | Threading Chart|
AZ7600G-1 390692
AZ7620G-1 390688

AZTE00G-1



C 5

e

¥

SN
- ,,"s.... X
R

AZT600G-1



MISCELLANEOUS COVERS(3)
o .

Parts No. |

AIN—BFR(3)

3

RefNo Description m A Amt. Req
1 2100035 Feed Mechanism Cover EY A R— 1
2 2100921 Feed Mechanism Cover Gasket EU ERAN—ty 1
3 110048 Screw(M4-0.7 x 10} IRy 5
4 2100047 Rubber Cushicn A EE(F) 1
5 2110027 O-ring(P52} oy 1
8 2110026 Ball Bearing Holder RFUTRT 1
7 110013 Screw(M4-0.7 x 8) It 7
8 2100318 Fan Cover ZrrhIN— 1
9 110012 Screw(M4-0.7 x 5) - =87 2

10 150004 Screw{M4-0.7 X 6) =87 1
11 _

12 2150022 Pushbutton FyiaRFy 1
13 2100861 Oil Seal o O VR | P 1
14 0033024 Retaining Ring AbwZYwo 2
15 Q068517 Pushbutton Spring Ty a Ry viKNx 1
16 330008 Seal Plug = i
17 330000 Seal Plug e 1
18 2150017 Fabric Guide Plate fEAR 1
19 110064 Screw(M4-0.7 X 8) b7 2
20 2100918 Taill Caver Gasket BAHIN—ISVEY 1
21 2100037 Tail Cover HBhIN— 1
22 2150069 Seal Plug i 1
23 2100960 Ball Bearing Housing nNoYvy 1
24 2100874 Rall Bearing Housing Gasket NI TNy F 1
25 130003 Screw{M4-0.7 X 7.3) Ry 3
26 Q093528 Looper Thread Pipe Stay HRB/IRATET 1
27 0021735 Looper Thread Pipe ' HRENTT 1

AZTB00G-1



AZTB00G-1



MISCELLANEOUS THREAD EYELETS

RefNo Parts No. Description m % Amt. Req
1 2160122 Thread Guide Plate AERR 1
.2 110013 Screw(M4-0.7 X 8) =xr 3
3 0024084 Thread Tension Spring Cap REAFNRRF vy 7(LE) 4
4 0024083 Tension Spring Bushing HREAFF v LAY IEX 4
5 0024157 Tension Spring(Lower Looper Thread) TIL—/VUhEETF/\x 1
5] 0020118 Thread Tension Spring Retainer ARBFNRFT vy ST 4
7 000178 Felt Tl 4
8 0031111 Tension Disc REIFM 2}
9 000177 Felt Tk 4
10 190016 Tension Post REA T 4
11 0032962 Tension Disc Eyelet REFERE 3
12 0032952 Tension Spring(Upper Looper Thread) t/L—/CREFTINE 1
13 2150136 Tension Spring{Double Chain Thread) #HR#EF/(R(ZER) 1
14 0024156 Tension Spring(Needle Thread) EIRIETFINE ]
15 2150118 Tension Disc Eyelet for Needle Thread #HREHFEHRE 1
16 2150167 NeedleThreadEyeletHolder(DoubleChain) —E&R#rRER{TE 1
17
18 110002 Screw(M3-05 x 5) Exy 1
19 0022215 Looper Thread Pipe FE/IT S 2
20 2100404 DoubleChainingLooperThread Eyelet(Rear) ZE&R ) —/ CRE () 1
21 170009 Screw(M4-0.7 x 8) k= 4
22 2150030 Oil Container SPy 1
23 2150031 Qil Container Plug B 1
24 310105 Felt SP7zxILb 1
25 2150032 Felt Holder SP7x)LMET 1
26
27 2150124 Needle Thread Eyelet Holder i FER AR 1
28 110001 Screw(M4-0.7 x 5.4) I35 4
29 2150115 Needle Thread Eyelet{Right} & RE(H) 1
30 006035 Screw{9/64-40 x 7) ks 1
3 000644 Spring Washer A7V Iy sy 1
32 0C0322 Nut vk 1
33 2150162 NeedleThreadEyelet(Right}{DoubleChain) ZE&#H%3E{#) 1
34 2150114 Needle Thread Eyelet{Left) #FRE(D) 1
a5 2150389 Needle Thread Pull-off pagay =) 1
36 110064 Screw{M4-0.7 x 8) ExT 1
37 000644 Spring Washer ATV Ty 1
38 000653 Knock Pin STy 1
39 2150165 DoubleChainingLooperThread Eyelet{Left) ZEER L —/CRiB (L) 1
40 110008 IR 2

Ref. No 41 to 67

Screw(M4-0.7 X 5)

See the following page.

AZT7600G-1



AZTE00G-1



MISCELLANEOUS THREAD EYELETS

FRE R R

4

o

RefNo Parts No. Description m % Amt.Req
41 2150151 Thread Eyelet Stopper ZXHREAb I 1
42 110091 Screw(M3-05 x 3) Jlnt= 7 1
43 0020123 Tension Disc Eyelet SHEAHFARE 1
44 190002 Tension Post RBTE 1
45 0020124 Tension Disc “EHRAMAFL 2
46 0020125 Double Chaining Looper Tension ZERRIATNR 1
47 0020126 Tension Spring Bushing “EBRARAF S AU IEX 1
48 000182 Adjusting Nut . HE Y b 1
49 0020167 Double Chaining Looper Thread Evelet ZX & 1
50 009853 Screw(11/64-40 X 6.5) IR 1
57 0020165 Thread Eyelet Bracket “XHREE 1
52 000010 Conical Spring Washer I/RET w2 1
53 190000 Screw(M4-0.7 X 7) IEx® 3 1
54 0020166 Thread Retaining Finger REAX 1
55 2150176 Thread Retainer Plate Support IETIR 1
56 2150107 Thread Retainer Plate AGEFm 1
57 2160108 Thread Retainer Spring ANFAFI/ SR 1
58 170037 Screw(M2-04 X 4) iy 1
b9 21504156 Looper Holder Cover =G 78— 1
60 '

61 - 2150422 Upper Looper Thread Eyelet LIL—1HE 1
62 2150423 Lower Looper Thread Eyelet TIL—iSRkiB 1
63 000014 Washer Ty 2
64 110002 Screw{M3-05 X 5) 1R 2
65 110026 Screw(M3-05 x 6} =) 1
66 2150425 Looper Thread Eyelet(Left) JL—IHE () 1
67 130020 Screw(M4-0.7 X 6.3) o= %) 1

AZT600G-1



GGGGGGGGG



MISCELLANEOUS CRANKSHAFT & BUSHINGS

FMERCTvyvaBE b
m

RefNo Parts No. Description m 4 Amt.Req
1 2150214 Machine Pulley =) 1
2 160007 Screw(M6-1 x 6} 1wy 5
3 2110181 Qil Cooling Fan BET 7 1
4 160001 Screw(M4-0.7 X 4) il 874 5
5 2110184 Wave Washer _ BTy 1
6 2110183 Mechanical Oil Shield iy . 1
7 3100131 Crankshaft Ball Bearing(Right) R—=JLRF U v J(h) 1
8 3100129 Bearing Adapter NRF D T5sr 1
9 2150096 Oil Pump Driving Worm i LN 1

10 2150038 Crankshaft Bushing FSwia 1
11 2180100 Crankshaft e DL BIE RS 1
12 2150209 Pin HMEHREY 1
13 .
14 160027 Screw(M3-05 x 3) ErRY 5
15 2100872 Crankshaft Ball Bearing{Laft) R—=ILRy Uy (k) 1
16 2120537 DoubleChaining l.ooperThread Take-up %8AFH L 1
17 2100410 Thread Take-up Pin HRATFHLEY 1
18 2150039 Crankshaft Bushing MWTwa 1
19 2100105 UpperKnife Driving ShattBushing{Right} =X X7 v 2 2 (H) 1
20 2150043 UpperKnife - Feed BarDriving Shaft Bushing LA 2&h - XUETva 2
21 2100117 Upper Knife Driving Shaft Oil Seal EAZBA I =N 1
22 2150049 Needle Bar Driving ShaftBushing{Right} #2787 v a1 (H) 1
23 2150048 Needle Bar Driving Shaft Bushing(Left) #4827 2> 787 v 2 a(A) 1
24 003636 Cap Screw(b/16-32 x 3.5) Exy 1
25 000526 Gasket Ky Fy 1
26 2150040 Needle Bar Bushing(Upper) fHET v a(h) 1
27 310109 Qil Wick S 1
28 2150041 Needle Bar Bushing(Lower} HET vy 2(T) 1
29 2150046 UpperLooperDriving ShaftBushing{Front) L — /L& 7w i 2 (8 1
30 2150047 "UpperLooperDrivingShaftBushing(Rear) FiL— /S8 v 2 2 ($§) 1
31 2100272 Looper Driving Shaft Oil Seal = EA 1 JL =)L 1
32 2150044 LowerLooper DrivingShaftBushing{Front} T L— /S8 7w 2/ 2 (8l) 1
33 2150045 LowerLooper DrivingShaftBushing(Rear) T/ — /87 v & a (%) 1
34 0077301 Looper Shaft Oil Seal N—ie A1 i —)b 1
35 2100412 DoubleChaining LooperShaftBushing(Front) Z 1R JL— /N8 7 w 3/ 2 (8) 1
36 2100413 DoubleChainingLooper ShaftBushing(Rear) —EERIL—/S8 7w i 2 (%) 1
37 2150042 Feed Bar Driving Shaft Bushing{Left) x=Jsh7 v 2(X) 1
38 2150069 Seal Plug = 1
39 2100414 Looper Rocker Shaft Bushing N— gk v o 2
40 2100417 Seal Plug E 1
41 2100098 Controi Lever Shaft Bushing EUESLSA—W Ty 1
A2 2150050 Needle Bar & Needle Bar Bushing, C. Set  #+4& - #1877 v 22 () 1
43 2100642 Needle Bar g 1

AZTB00G-1



AZT600G-1



NEEDLE BAR DRIVING MECHANISM
e

SHERRE

6

RefNo Parts No. Description m 4 Amt.Req
1 2110252 Needle Bar Driving Connecting Rod ~ #H#&0w K 1
2 120049 Screw{M4-07 X 16) xRy . 2
3 2100144 NeedleBar Driving ConnectingRodPin #7522y 1
4 160002 Screw(M4-0.7 X B) Ry 1
5 2101405 Needle Bar Driving Lever gD T o Ehm 1
6 120006 Screw(M6-1 X 12) Jlnt=47) 1
7 2100137 Collar(12 x 20 x 10mm) h5— 1
8 160003 Screw{M5-0.8 X 5) xRy 2
9 2150242 Needle Bar Crank Arm, C. Set s 7> 7 (#) 1

10 2150053 Needle Bar Driving Shatt o =78 1
11 21014086 Needle Bar Crank Arm tEoz00 1
12 300008 Washer Tyire 1
13 140003 Screw(M6-1 x 18) IExrZ 1
14 2100138 Needle Bar Connecting Link el 2 1
15 2100176 Needle Bar Connecting Link Pin HEU oY 2
16 310089 Oil Wick S 2
17 2150059 Needle Bar Connecting Bracket el 1
18 110006 Screw{M3.5-06 X 10} 1R i
19 160016 Screw{M4-0.7 X 4.5) &% 2
20 2100642 Needle Bar friE 1
21 2169112 ¢ Needle Clamp(C) #hE A 1
22 ———— Needle{System : DC x 27) # 2
23 C01900 Screw(i1/8-44 x 24) LR s 2
24
25 2150383 Stitch Plate Support Stay HIREAEXT 1
26 110002 Screw(M4-0.7 X 8) kxr 6
27 2150384 Stitch Plate Support(Rear) EHREL B (18) 1
28 110001 Screw(M4-0.7 x b4) IR 2
29 009736 Screw(M4-0.7 X 6) =2 2
30-1 2158058 4 Stitch Plate(C5) FIR 1
30-2 2158059 ¢ Stitch Plate(C8) MR 1
30-3 2168067 ¢ Stitch Plate(C7} #1R 1
31 005345 Screw(11/64-40 x 8.3) R 2
32 2100145 Stitch Plate Support(Front) HARET S (RN 1
33 170011 Screw(M5-0.8 X 10} =47 2
34 0032604 Rubber Cushion 1B A BB 1
35 2109211 NeedleGuard{Front){DoubleChainStitch) - 4§24 (BD) 1
36 110002 Screw(M3-05 x 5) xy ' 1
37 2150035 HR Unit, Complete Set HR &=E () 1
38 3100370 Tube Joint I THRTF , 1
39 2100152 Qil Tube{70mm} =30/ Z(70mm) 1
40 310005 Qil Wick il 1

Ref. No 41 to 53

See the following page.

AZT600G-1



AZTB00G-1



NEEDLE BAR DRIVING MECHANISM AR = 6
. |
RefNo Parts No. _Description m f Amt. Req

41 2100533 HR Felt Holder HR 7 /L34 1

42 310001 HR Felt HRZx /L~ 1

43 2100535 HR Felt Holder Bracket, C, Set HR B2 {45 (48) 1

44 2100536 HR Felt Holder Bracket HR Bt & 1

45 000393 Roil Pin a—JEr 1

46 110013 Screw(M4-0.7 X 8) =) 1

47 320008 Fitting Stud(Short) FEF R - (55 1

48 000567 Seal JUw 1

49 21601560 HR Unit Bracket HR EEA 1

50 2108212 Needle Guard{Rear}(DoubleChain Stitch) -« > % #t52 (#%) i

51 007627 Screw(M4-07 X 8) xRy 2

52 2129200 Needle Guard{Front)(Qverlock Stitch) A —J/ 8= (5l 1

b3 110027 Screw(M2.5-045 x 35) =37 2

AZ7600G-1



AZ7600G-1



KNIFE DRIVING MECHANISM
-

A Xk

v

RefNo Parts No. Description m A Amt.Req
1 2100160 Upper Knife Driving Connecting Rod  EXXOw R 1
2 120049 Screw{M4-0.7 X 16) Iz p
3 2100173 Driving Lever Pin FA R 1
4 160002 Screw{M4-07 X 5) Wry 1
5 2101423 Upper Knife Driving Lever £ X 2 i 1
6 120006 Screw(M6-1 x 12} =9 1
7 2100161 Collar(1C X 18 X 8mm) ho— 1
8 160003 Screw(M5-0.8 x 5) LEry 2
9 2150250 Upper Knife Driving Shaft AR 1

10 2100165 Upper Knife Holder Positioner FEAZRILE 1
11 2121108 Upper Knife Holder{Angled Type) EAZRILE(F) 1
12 2121107 Upper Knife(Angled Type) EXR(F) 1
13 2121114 Upper Knife Clamp LAZET 1
14 2121110 Upper Knife Chip Guard By 1
15 Q00665 Washer iy 1
18 140013 Screw(M4-0.7 X 243 1ExyY 1
17 2121108 Upper Knife Holder FAZfEF 1
18 110038 Screw{M25-045 x 4,5) = 1
19 110063 Stop Screw(M3-05 % 18) Abw7RY 1
20 000488 Nut Fal 1
21. 0093864 Seal Plug E 1
22 2150020 Lower Knife Holder Spring Stop TARRRRT 1
23 110012 Screw{M4-0.7 X 5) =9 3
24 2100174 Cloth Plate Rubber Cushion BEH L 1
25 2150019 Front Cover A I— 1
26 110001 Screw(M4-0.7 % 5.4) ERY 2
27 2100009 Cloth Plate Spring Pin FAC S Lol % 1
28 2150021 lLower Knife Holder Locking Plate TAREEIEXA 1
29 0032919 Lower Knife Holder Spring TARINER 1
30 2121112 Lower Knife Holder TAZEB 1
31 110046 Screw(Mb-08 x 12) 1= 1
32 2121111 Lower Knife TAR 1
33 2121113 lower Knife Clamp TAAFARL 1
34 140010 Screw{M4-0.7 X 6) Exy }

AZT600G-1



AZ7600G-1



PRESSER FOOT MECHANISM
-

TR

8

RefNo Parts No. Description m A Amt. Req
] 190080 Adjusting Screw{M10-0.75 x 30} SRERR 1
2 100073 Lock Nut Qw7 H+w 1
3 0032726 Presser Spring HI)=x 1
4 2150159 Presser Bar HLEE i
5 2100580 Presser Arm Positioning Guide Pin BImENEY 1
6 340061 Pin Ew 1
7 2150156 Presser Arm Stop BIEA N v 1
8 110012 Screw(M4-0.7 X 5} = 1
9 2150155 Presser Foot Release Lever FEr 1

10 2152027 Presser Foot Release Lever Spring FETINR 1
11 170045 Screw(M4-0.7 x 5} il 1
12

13 2150143 Presser Foot Lifter Lever FEIEYLI— 1
14 :

15 170065 Screw(M8-1.25 X 10}[M8-1.25 x 10] i1Ex¥ 1
16 2160142 Presser Foot Lifter Lever Stop HLBTLIIN=A bw 1
17 120010 Screw(M6-1 x 10} =8 1
18 2150144 Presser Foot Lifter Lever Link BB LIN—U D 1
19 2100518 Presser Foot Shaft Collar HImAho— 1
20 120017 Screw(Mb-0.8 x 15) 1Erz i
21 2100192 Intermediate Lever Bl /i— 1
22 110065 Stop Screw(M4-0.7 X 12} Abw Ty 1
23 100001 Lock Nut Ay ZFwk 1
24 2150139 Presser Foot Lifter Lever Spring HIBTL =iz 1
25 2100089 Presser Foot Shaft Bushing HIsh S wia 1
26 160007 Screw(M6-1 X 6) R 1
27 2150381 Presser Arm, Complele Set B BEaGE) 1
28 2100189 Presser Foot Shaft B 1
29 2150382 Presser Arm HEI 1
30 2100199 Presser Arm Hinge Pin Bk vy 1
31 160001 Screw(M4-0.7 X 4} ler3 H
32 2157379 Presser Foot Spring IR 1
33 - 300007 Washer P 1
34 004404 Screw(3/32-56 x 5.1) xRy 1
35 0032706 Thread Chain Cutting Knife FrAhAvH 1
36 004236 [004412] Screw{3/32-56 X 4.2)[3/32-56 X 6] =87 2
37-1 2157383 & Presser Foot, C. Set(C5h) TR 1
37-2 2157384 & Presser Foot, C. Set(C8) T (4E) 1
a7-3 2157385 ¢ Presser Foot, C. Set(C7) T (#8) 1
38 2157376 Presser Foot(Upper} I (k) 1
39 110059 Screw{M3.5-06 X 7} 12237 1
40 2157377 Presser Foot Connector 15 IERSE i
41 280013 Screw(1/8-44 X 1.7) (=34 3
42 2157401 Presser Foot(Rear) I () 1
43-1 2157393 & Presser Foot(Front)(CB) #HT(FD) 1
43-2 2157394 4 Presser Foot(Front)(C6) T (D) 1
43-3 2157395 & Presser Foot(Front)(C7) T (ED ]
44 2157378 Presser Foot Chip BIFe7 1
45 005036 Screw(1/8-44 x 58) Exry 1
48 2150158 Presser Bar, C. Set I 1

AZTBODG-1



AZTE00G-1



UPPER LOOPER DRIVING MECHANISM
o

EIL— M

9

RefNo Parts No. Description m A Amt.Req
1 2100215 Looper Driving Lever Connecting Rod JL—/t0Ow Kk 1
2 120049 Screw(M4-0.7 X 16) it 374 4
3 2100088 Connecting Rod Swing-proof RLEA 2
4 2101416 Upper Looper Driving Lever L —dhiR 1
5 120006 Screw(M6-1 X 12) Exy 1
6 2150070 Looper Driving Shaft HIL—E#R 1
7 2101418 Driving Shaft Thrust Ring AZZARY»T 1
8 2150075 Driving Shaft Thrust Ring AZANGYT 1
9 2100161 Collar{10 x 19 X 9mm) hZ— 1

10 160001 Screw{M4-0.7 X 4) Ry 2
11 2150130 Upper Looper Thread Pull-off L= 1
12 110009 Screw(M4-0.7 x 8) ) 2
13 2150815 -Upper Looper Bar Crank Arm, C. Set  E/L—/7 527 {) 1
14 2101412 Upper Looper Bar Guide Bushing —IENAZ I 1
15 2100227 Upper Looper Bar Guide Cover JL—IRERE 1
16 130001 Screw(M2.5-045 X 6) = i
17 110071 Screw(M2.6-0.45 X 8) b 8% 1
18 2150092 UpperLooper Bar Guide, Complets Set W—/REHNGR) 1
19 2101414 Upper Looper Bar Crank Arm =S 1
20 300008 Washer ' Ty iy 1
21 140004 Screw{M6-1 X 16) . I3 1
22 2100903 Upper Looper Bar Crank Arm Pin RO TEY 1
23 160002 Screw{M4-0.7 X 5) ErY 1
24 310089 Gil Wick i 1
25 2100667 Upper Looper Bar Jb— ik 1
26 000629 Seal Plug S 1
27 2100892 Upper Looper Bar Guide —NREA 1
28 310065 Oiling Felt Zrll - 1
29 2109343 Upper Looper EL—i% 1
30 210009 Screw(1/8-44 X 3.2} Exy 1
31 2100947 Standard Pin HEEY 1
32 120013 Screw{M6-1 X 15) ExRY 2
33 2100854 UpperLooperSupplementaryThreadEyelet £/l — /B RE 1
34 2100851 Lower Looper Thread Pull-off Tl —itkig) 1
35 000014 Washer A 1
36 110002 Screw(M3-05 x 5} =87 1
37 2100880 Upper Looper Bar, €. Set JL—7 SRR () 1

AZT7600G-1



AZTE00G-]



LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM F—/gu—Em),—ae 1 O
m

RefNo Parts No. Description o %A Amt.Req
1 2100215 Looper Driving Lever Connecting Rod /L.—/8Ow R 1
2 120049 Screw(M4-0.7 X 16) =87 4
3 2100088 Connecting Rod Swing-proof RLEX 1
4 2150253 Lower Looper Driving Lever T —EhED 1
5 160024 Screw(M6-1 x 8) 1Ry 2
6 2100905 Driving Shaft Thrust Ring AZARTL—F 1
7 2100273 Collar(10 X 19 X 9mm) No— 1
8 160003 Screw(Mb-0.8 X b) Exry 3
S 2150170 Looper Driving Shaft, JL— 1

10 2101417 Lower Looper Holder Arm TI—RE 1
11 300008 Washer Twiy 1
12 140002 Screw{MB-1 x 14) 1= 2
13 2150424 Thread Pull-off T =GR 1
14 110009 Screw{M4-0.7 X 8) =57 1
15 2109334 Lower Looper =X 1
16 2109214 Needle Guard{Rear) =T {i%) 1
17 110036 Screw(M3-05 x 6.5) Ex 1
18 180014 Screwed Pin{M3-05 X 4.5) Erxry 1
19 2150169 DoubleChainingLooperDrivingConnection ZEE)NL—/S) v 7 1
20 2100249 Bushing Twia 1
21 300000 Washer D i 1
22 140005 Screw(M5-05 x 17} Ik 1
23 2150168 Double Chaining Looper Driving Lever ZEiR)L—/HhiE 1
24 120006 Screw(M6-1 x 10) IERF 1
25 2100433 Looper Driving Connecting Piri{Left) JL—/8U >4 (k) i
26 160001 Screw(M4-0.7 X 4} IR 1
27 2100436 Looper Slide Block Holder(Front) J—/ BTN = () ]
28 2100438 Looper Slide Block Holder(Rear) N—RERENEF0R) 1
29 120018 Screw{M4-0.7 x 10) it S 2
30 2100437 Looper Slide Block JL— SRR E 1
31 000740 Seal Plug E 1
32 2101434 Double Chaining Loeper Driving Shaft Z&E&)L—/ & 1
33 2101420 Double Chaining Looper Holder Arm  “ERIL—/& 1
34 2159300 Double Chaining Looper —ERL-K 1
35 000035 Position Pin UERAL Y 1
36 300032 Washer Ty iy 1
37 007610 Screw(M4-0.7 x 10} IR 1
38 300106 Conical Spring Washer MR w v 1
39 100044 Nut Fu bk 1

AZ7600G-1



AZ7600G-1

- - -




FEED DRIVING CONTROL MECHANISM
T —

AT U 53 BT R A

11

RefNo .= Parts No. Description m & Amt.Req
1 2150064 Main Feed Bar Lever B LS— 1
2 120006 Screw{M6-1 x 12) =37 4
3 2100251 Main Feed Bar Lever Pin #wEYLNA—-EY 1
4 300000 Washer Ty 3
5 100002 Nut Fw k- 1
6 000669 Washer Tyisy z
7 2150075 Thrust Plate AZAMTL—K 1
8 0095027 Retaining Ring P ) 1
9 2100248 Main Feed Bar Connection wEUUVY 1

10 2100249 Connection Bushing BEUUYS Iwya 1
1 140001 Screw(M5-05 x 12) xR 1
12 2100266 Feed Bar, Complete Set A& ) & H) 1
13 2100242 Main Feed Bar BEUE 1
14 2100241 Differential Feed Bar BEUA 1
15 2100243 _ Differential Feed Bar Connection REVU>D 1
16 2100244 Connection Bushing EVY Yo Sva H
17 140000 Screw(Mb-05 X 15.5) xRy 1
18 - 2150065 Feed Bar Driving Shaft = E 1
19 2150066 Feed Bar Driving Shaft Lever % U BB 1
20 2100288 Connecting Rod Pin #EUOv REY 1
21 160007 Screw(M6-1 x 6) 3 1
22 2100671 Differential Rockear, Complete Set BX Y B () 1
23 2100672 Differential Rocker i L BE 1
24 2100673 Differential Regulating Slider R 1
25 2100674 Differential Regulating Stider Cap ATTTE 1
26 110033 Screw(M3-05 x 6) 157 2
27 2100269 Differential Lever(Right), C. Set =EFLN—() ) 1
28 2100252 Slider Link ARZAF Uy 1
29 0068202 Retaining Ring AbwFUy 1
30 2100253 Slider Link Pin ARZAFT o2y 1
31 2100262 Differential Lever{Right) ZELIN—{H) ]
32 2100267 Collar(10 x 17 X 8mm) HT— 1
33 160001 Screw(M4-0.7 X 4) it S0 2
34 000690 Spring Pin AU Ty 1
35 2100256 Differential Lever Spring EZEhL/N—Itx 1
36 0020538 O-ring(P7) (oY) 1
37 2100263 Differential Lever{Left) ZHLIN—(K) 1
38 000528 Washer i 1
39 000561 Conical Spring Washer Ji1 A Sr RS ¢ 1
40 100000 Adjusting Nut Aotk 1
41 190001 Adjusting Screw{M6-1x 11,5 M45-05x4) H/ErY i
42 2100271 Differential Feed Graduation xY B R 1
43 110016 Screw{M4-0.7 X 15) 1Ry 2
44 0020350 Differential Lever Stop EBLIS—RA M w 2
45 110017 Screw(M5-0.8 X 8) 1E3F 2
46 2100257 Adjusting Screw FVeAY 1
47 2100264 Adjusting Block T v 25H 1
48 2100259 Adjusting Block Spring F I v AT IR 1
49 0034293 Retaining Ring AbwZU2T 1

AZ7600G-1



12

AZ7600G-1



FEED DRIVING MECHANISM
T .

Ref.No

VR

12

Parts No. Description m A Amt.Req
1 2100865 Feed Bar Guide Support EUEHC RYHR—+ 1
2 110064 Screw(M4-0.7 x 8} =57 4
3 110004 Screw(M3.5-0.6 x 8) = 6
4 2100866 Feed Bar Shield(Front) EUA Y — L) 1
5 2100867 Feed Bar Shield{Rear) =B 1
6 2100869 Feed Bar Shield Guide EUEBY—IHIE 1
7 2100870 Feed Bar Guide FEUBHAR 2
8 2100868 Feed Bar Shield{Upper} EVEY-=I(LE) 1
9 2150063 Feed Bar Guide Bushing EUBHAIRNTva 1
10 160007 Screw(MB6-1 X 6) =) 1
11 2150290 Feed Bar Block(Rear) Shaft BEN(E) & 1
12 160001 Screw(M4-0.7 x 4) Ex 3
13 2100283 Feed Bar Block{Rear) i) 1
14 2150289 Feed Bar Block(Rear) Lid BR(E=E 1
16 130002 Screw({M3-05 X 86) Ji=r 1
16 2100434 Looper Rocker Shaft Lever ZERNL—Nmk b 1
17 2100251 Looper Slide Block Pin IL—ISERE 1
18 300000 Washer Twiy 1
19 100072 Nut +whk 1
20 2100442 Looper Rocker Shaft TERIL— /R i
21 003655 Screw(M4-07 x 10) ERY ' 2
22 2100443 Collar(9 x 17 X 8mm) J— IRl e N = — 1
23 300001 Washer AV 1
24 0013208 Retaining Ring Ay Ty ag 1
25 2100435 Looper Rocker Connecting Rod Pin  JL—/tEI#Ow K E> 1
26 2100444 Petaining Ring AbyZU2T 1
27 2100280 Feed Bar Block{Front}) pzzf-uln) 1
28 2100451 Retaining Ring AbwFUws 1
29 2100452 l.ooper Rocker Connecting Rod =Ry B 1
30 0068146 Roller Bearing Z—RNRFYT 1
31 2150386 Looper Rocker Eccentric —EiEI Xz 1
32 0020401 Feed Dog Eccentric Pin EVTFE Y 1
33 2100277 Feed Dog Eccentric E LRty 1
34 2100278 Roller Bearing = RILRFYT 1
35 2100275 Feed Dog Driving Connecting Rod XUOv g [
36 2100276 Feed Dog Regulating Eccentric =R FEE 1
37 180002 Screw(M3-05 X 4) IExry 2
38 2100289 Feed Dog Regulating Plate Spring EUHRET S L — IR i
39 110070 Screw(M3-05 X 6.3) w3 1
40 0023473 Feed Dog Regulating Plate RUBAH L — 1
4] 2100279 Feed Dog Regulating Gear *® ) REEx T 1
42 180003 Screw(M5-0.8 x 8) xRy 1
43 160003 Screw(M5-0.8 % 5) Il 3
44-1 2159027 & Differential Feed Dog(C5, CE} Bk ) 1
44-2 2159024 ¢ Differential Feed Dog(C7) BIEY 1
45 2159025 Main Feed Dog il 1
46 2159026 Auxiliary Feed Dog Jaxl 1
47 110026 Screw(M3-05 X 6) b+ 1
48 2150067 Connecting Rod Cover EUAOw RAN— 1
49 130003 Screw(M4-0.7 X 7.3) Exy 2
50 120027 Screw(M4-0.7 x 25) gy 1
51 2150291 Collar{7 X 15 % 10mm) hZ— 1

AZT600G-1



AZTE00G-1



LUBRICATING MECHANISM
e T

iyt L

13

RefNo Parts No. Description m A Amt.Req
] 2160714 Gil Pump, Complete Set R Z(8) 1
2 2150104 Worm Wheel DA =LA =)L 1
3 160001 Screw(M4-0.7 X 4) =4 4
4 120049 Screw(M4-0.7 X 16) Exry 2
5
6 -000567 Seal IRy 1
7 2150723 Oil Tube, Complete Set o/ 7GR B
8 3100370 Qil Tube Fitting One Way End ROE#F 4
9 0031831 Oil Tube Clamp 8RR 7

10 2150724 Oil Tube{4.6 X 6.4 x 220mm) b ap A G 1
11 320008 Oil Tube Fitting Stud(M6-1) ERFERNL 2
12 2150722 Suction Tube, C. Set AT () 1
13 3100371 Oil Tube Fitting Two Way WO ERF 1
14 2110261 Qil Tube{d4.6 X 6.4 X 36.5mm) oo A 1
15 2100957 Qil Filter P Bicapit 1
16 2150725 Suction Pipe(Upper), C. Set A1 T{L)(FE) 1
17 2150726 Suction Tube(4 X 6 X 18mm) WA 7 1
18 2100928 Suction Tube(25 X 4 X 80mm) EAINT 7 1
19 2100929 Suction Pipe{Upper) WA T (L) 1
20 310073 Felt b k 1
21 2150202 Qil Tube, Complete Set & 7 GE) 1
22 2150207 Oil Tube(4.6 X 64 X 320mm) ey A 1
23 320009 Cil Tube Fitting Stud{Long)(M6&-1) FFRINE) 1
24 2150710 Qil Pressure Regulating Valve, C. Set 53T #: () 1
256 2150713 Qil Pressure Regulating Valve AER 2
26 0080503 Oil Pressure Regulating Ball MER—JL 1
27 - 0030748 Guide Pin A1 EEY 1
28 2157102 Spring % 1
29 006861 Adjusting Screw(1/4-40 X 5) HE Y 1
30 000419 Nut CFw bk 1
31 2150325 Qil Filter Cap AANTINEXPe S 1
32 110045 Screw{M4-0.7 X 12) =2 3
33 3100061 O-ring{P42) oyxs 1
34 3100345 Gil Filter e 1
a5 3100329 Filter Housing AT v WFHRF 1
36

37 21500566 Oil Pipe - FAAIINAT 1
38

39 2100896 il Pipe, C. Set A JLISr 7 (38) 1
40 2100895 Oil Pipe AANIAT 1
41 000456 Seal Plug &= 1
42 310080 Qil Wick T 1
43 2100032 Oil Sight Gauge FAINT—= i
44 0020538 O-ring(P7) ovvy 1
45 110053 Screw(M6-1 X 8} 3y 1
46 320012 Oil Tube Fitting Stud(1/4-40} EHFEARI N~ 2
47 320016 ERAFRIL b 1

Qil Tube Fitting Stud(1/4-40)

AZ7600G-1



14

AZT620G-CA7-1

AZT600G-1



AZ7620G-CA7-1 EXCLUSIVE PARTS

RefNo Parts No.

B7EFTLERBSR

14

Description m 4 Amt.Req
1 0024084 Thread Tension Spring Cap SFETNERF vy 7)) 1
2 0024083 Tension Spring Bushing FREFF v REUIEX 1
3 0030255 Tension Spring(Needie Thread) HARTFINER 1
4 0020118 Thread Tension Spring Retainer ML F 2w F(T) 1
5 co0178 Felt 7zl b 1
6 0031111 " Tension Disc AERFM 2
7 000177 Felt 2z bk 1
8 190016 Tension Post #EATE 1
9 21501186 Tension Disc Eyelet forNeedle Thread #kflFERE 1
10 2160172 Tension Disc Eyelet(Right) FIAETORER) 1
11 100001 Nut Fak i 1
12 2150164 Tension Disc Eyelet Tor Needie Thread #{IEFHAE 1
13 2157382 Presser Foot, C. Set(CAT) T (4) 1
14 2157376 Presser Foot{Upper) I (L) 1
15 110059 Screw(M3.5-06 x 7) =37 1
16 2157377 Presser Foot Connector T EEE 1
17 280013 Screw(1/8-44 x 1.7} Exss 3
18 2157401 Presser Foot(Rear) B () 1
19 2157392 Presser Foot(Front){CA7) B8 1
20 2157378 Presser Foot Chip . FErFyw7 1
21 005036 Screw(1/8-44 X 5.6) ExY i
22 2169113 Needle Clamp{CA) g1k A 1
23 - 001900 Screw(1/8-44 x 24) 1By 1
24 2158060 Stitch Plate(CA7Y) #tik 1
25 2159024 Differential Feed Dog{CA7) Bk U 1
26 2129301 Upper Looper 1

L=

AZTB00G-1



15
K1 DEVICE

AZ7600G-1



K1 DEVICE K1 %8 15
L
RefNo Parts No. Description . m A Amt.Req
1 2169920 K1 Device, Complete Set K1 EiE () i
2 2161024 Suction Pipe Cover WA & H1 /8 — 1
3 004314 Screw(1/8-44 X 56) kxR 1
4 001230 Screw(3/32-56 X 3.8} il 59 1
5 2101163 Lower Trimming Knife Driving Arm T EEE 1
6 110068 Screw(M4-0.7 X 8) =z 1
7 2151020 Suction Pipe, Complete Set BAE(#9) 1
8 2151021 Suction Pipe A AR 1
9 2151024 Upper Trimming Knife £A 1
10 005112 Screw{3/32-56 x 6) ERE 3
11 000240 Oil Wick s 1
12 2101160 Trimming Knife Holder Pin HAFREY 1
13 2101181 Holder Pin Support HAXFEE S5 1
14 004139 Screw(3/32-56 X 3) s 2
15 2151025 Lower Trimming Knife X 1
16 110036 Screw{M3-05 x 6.5) =4 1
17 160001 Screw{M4-07 x 4) Ry 1
18 2101157 Guide Block Holder TAAA KBRS |
19 2101158 Lower Trimming Knife Guide Block THA RE 1
20 2101164 Lower Trimming Knife Driving Link THEBEN > o 1
21 170010 Screw(M4-07 % 4) 1ERY 1
22 2101169 Lower Trimming Knife Pushing Plate  THHEZ/(x 1
23 2101166 Driving Link Presser e oRT 1
24 2101165 Oil Wick Clamp AESEX 1
25 001196 Screw(l/8-44 X 6) Iy 1
26 310011 Felt Zxllk 1
27 007623 Screw(2/64-40 X 5.3} kry 2
28 2151001 Suction Pipe Support FAERANEG 1

AZTGO0G-1



16

C DEVICE

AZTBO0G-1



C DEVICE CiiE 16
m
RefNo Parts No. Description m A Amt. Req
1 2109932 C Device, Complete Set CEBE(#H) 1
2 0033939 Hose Band(1/4 inch) IR=ZI R /4 > F) 1
3 1094011 Hose Nipple{¢ &-PT1/8) mR—Z=Zw 7L 1
4 1097000 Regulator(AR2000-01BG) L*¥zl—% i
5 009960 Screw(M5-0.8 X 16) =) 2
6 000669 Washer A o 4
7 000600 Spring Washer A7V T Ty v 2
8 000002 Nut : Fv 2
9 1097001 Regulator Support L#al—5BEE ]
10 006905 Wood Screw(d 5.1 X 20) i 2
11 0010263 Connector{¢ 6-PT1/8) ARZH 1
12 1096000 Air Hose(4 x 6 X 2000mm) IFHR—2R 1
13 1298000 Air Valve, Compiete Set IFIILT ) 1
14 0033938 Collar(6.4 X 13 x 19mm) TN TEBIRER LT — 1
15 005040 Screw(11/64-40 x 8.5) = b
16 0033937 Return Spring T 7L THB I F 1
17 0033938 Air Valve Holder IF7INILFEHE 1
18 0033935 Air Valve Stop TIFPIILTA Ly 1
19 000334 Nut Fw bk 1
20 005505 Adjusting Screw(11/64-40 x 16) P 1
21 1080133 TAC Valve, C. Set TAC/RILT(88) 1
22 0010052 TAC Valve TACIKILT 1
23 000623 Gasket FAGTE S 2
24 010112 Joint(¢ 6-M5) = 2
25 0010290 Connector(¢ 6-PT1/8} R 1
26 0010310 Venturi Tube ARy Fa )G 1
27 0033939 [0033940] Hose Band(1/4 inch) IR— RN B{1/4 1 2 F) 2
28 1096004 Alr Hose(12 X 18 X 1500mm) IFPiR—2R 1
29 1096005 Air Hose(12 X 18 X 500mm) I k-2 1
30 0011987 UL Clamp uLe=>x>7 3
31 009814 Wood Screw(d 3.1 X 20} RrY 3

AZ7600G-1



17

SC10 DEVICE

AZT7600G-1



SC10 DEVICE - SC10%E\ 17

RefNo Parts No. Description m B Amt.Req
1 2151067 Lint Removal Pipe EBINLT 1
2 2151066 Pipe Clamp I TEFEINR 2
3 110094 Screw(M4-0.7 % 6) Jlnt 5 2
4 2151059 ‘Blowing Hole Screen W O i
5 2151057 Wind Guide Plate{Front) BEARED 1
6 170001 Screw(M4-07 X 5.4) =47 2
7 2151058 © Air Deflector AR 1

AZ7600G-1



18

EXTRA PARTS

AZT7600G-1



EXTRA PARTS

RefNo Parts No.

Description m A Amt.Req
1 0020700 Edge Guide, Complete Set =T IER(E) 1
2 110009 Screw(M4-0.7 X 8) Iz 1
3
4 0022430 Edge Guide, Complete Set LT ERGR) i
5 0022432 Edge Guide LHTER 1
5 001330 Screw(9/64-40 x 3.8) xRy 1
7 0022431 Edge Guide Swing-out Lever ARAT 7ok LIt— 1
8 000172 Conical Spring Washer KR T w e 1
9 004150 Screw(11/64-40 X 5.2) k= 57 ’ 1
10 000334 Nut vk 1
11 0022434 Edge Guide Swing-out Lever Holder 24 >4 7ok LA—E{FE 1
12 005506 Screw(11/64-40 x 8) xy 1
13 0022433 Edge Guide Swing-out Lever Holder Support ER A& 1
14 0022437 Edge Guide Swing-out Lever Stop L= b w/t 1
15 001227 Screw{1/8-44 x 3.8) ks 1
16 0022435 Edge Guide Positioning Pin EREEL Y 1
17 0022436 Positioning Pin Holder Spring EHREE IR 1
i8 001225 Screw(1/8-44 x 28) =87 1
19 110047 Screw(M4-0.7 % 10) lI=47 1

AZTE00G-1



- L T T R R - =

AZ7600G-1




MISCELLANEOUS SUPPORTING BOARD
e

27 R

19

RefNo Parts No. Description & A Amt. Req
1 2150212 Belt Cover AL b AI— 1
2 110015 Screw(M4-0.7 X 25) = 2
3 2150213 Supplementary Belt Cover M S EBN A2 N— 1
4 110013 . Screw(M4-0.7 x 8) =85 2
5 2100339 Supporting Board =R 1
8 000070 Hanging Nut mJFy bk 4
7 009861 Hanging Bolt{Semi-submerged only) SUMRIL L (FETRDOM) 4
2] 2101450 Spacer(15mm) RURAN—T 4
9 2101451 Spacer(5mm){See the below) RURZAR—Y(TEEm) 4

10 0020064 Supporting Beard Rubber Cushion 2R TLE 8
11 000162 . Washer(Semi-submerged) 7w s (R R) 4
11 000162 Washer{Full-submerged) i (B ER) 20
12 000016 Nut(Semi-submerged) - Fw (LT 8
12 000016 Nut(Full-submerged) +v k(zxk) 20
13 2100375 Chute(Upper) Support 32— b (B R 1

14 005624 Screw{M4-0.7 x 10) =47 4
15 2100337 Chute(Upper) a—k() 1

16 2100338 Chute(Lower) Ya2a—k(F) 1

17 009864 Hanging Bolt{Full-submerged only) B UL - @I D) 4
18 009871 Bolt(Full-submerged only) I =y e O T 4
19 0020057 Supporting Board Connactor(Full-submerged only) 2 iR TE(ESILAD &) 2
20 0020045 SupportingBoardSleeve(Full-submergedonly) =R 2 U —F (@i O H) 2
21 2100336 Supplementary Chute Cover T a—HBIRIN— 1

22 000538 Washer iy 1

23 140011 Wing Bolt(M4-0.7 X 6) FI ORI~ 1

24 2100374 Chip Receiver(Semi-submerged only) HIB34 (L0 &) 1

25 350007 Wood Screw(¢ 3.5 X 16} b N S 2
26 0020078 Idler, C. Set(for Left Footing Pedal) A RS () 1

27 0020077 Idler Support FA R ZIRAR 1

28 009992 Screw(M4-0.7 x 10) ExE 2
29 0020076 Idler T1REZ 1

30 009995 Screw(M3-05 x 5) kR 2
31

az 000676 Spring Washer ATV T Iwiy 4
33 000666 Washer Ty 8

() 77— 7N DEXA5mmD & E 3R,
Note : Not necessary when the thickness of Table is 45mm.

AZTBDDG-1



AZT600G-1



THREAD STAND

<t

£

=)

20

e ————————————————— e

RefNo Parts No. Description m A Amt.Req
1 9620696 Thread Stand, C. Set(6 Spocls Type)  RITE(8)(6 RAE) 1
2 9620631 Column Cap AZ L% vy 7 1
3 9620670 Colurmn Pipe(Upper) AZ LIS F{LE) 1
4 9620689 Thread Guide Holder(Large) HA RIRILFT(R) ]
5 911002 Screw(M4-0.7 x 20) i) 1
8 911001 Screw(M4-07 % 12) 1R 3
7 910001 Nut Tk 4
8 9620673 Column Pipe Connector AT LIS 7T 1
9 811006 Screw(Mb-0.8 x 13) Exy 2

10 210000 Nut Fyh 8
11 9620675 - Column Pipe(Lower?} AT LIS F(F) 1
12 930052 Washer vy 1
13 930053 - Spring Washer ATV Ty iy 1
14 910003 Nut(M18-1.5) Ty bk 1
15 _

16 9620703 Thread Hanger(3 Spools Type) Ry B HEBERE 4
17 9620700 Thread Eyelet FALwvhk 6
18 . 9620688 Thread Hanger Holder ALy RAVAAE 4
19 911060 Screw(MB-1 X 15} Bz 4
20 9620691 Thread Guide Arm HARF—L 1
21 9620690 Thread Guide Holder{Small) A KRILF (R 1
22 9620666 Thread Guide{6 Spools Type) ALw BHA BB ERRE 1
23 89620678 Spool Cushion CAT=NTviz v 6
24 9620679 Spool Pin A7 —]Leg 6
25 9620680 Spool Mat Al=Ibvy 6
26 9620681 Spcol Seat Disc =1 6
27 930055 Spring Washer AFYTTvry 6

AZT600G-1



21

WARNING LABEL EE X)L

L_AE:EL Parts No. Description
wiayls _ T e
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch,
.
AFEE
B HATIHLET D,
RERIRERBEEOIT ok
s 390143 | MEEESRIL
RRIERETH &, ‘
%ﬂ&tﬂgtb‘t_j\ N
W7 \_l:“y"bﬁ'l'a.)’fj@‘
iR CREETH &,
ADANGER | 1T S iaes |
- = Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power e s
supply and wait BEEEIAN
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
FT—ARZRI
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
. 390146 DIRECTION
FEAFEFRRINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
320147 BELT COVER : DO NOT INSERT FINGERS
rHARERE NN
CAUTION FOR HIGH TEMPERATURE ;
DO NOT TOUCH STEPPING MOTOR AND
_ 390148 SOLENOID
mREE BREEINNL
CAUTION




LIST of MAIN SPARE PARTS
(EZ&mY A K)



22

AZT7600G-1 ciass LIST of MAIN SPARE PARTS(ZE®BEY Z M)

Main Parts|Needle Needle Presser Presser Presser Presser
Bar Clamp Foot, Foot Foot Foot
' C. Set (Upper) (Front) (Rear)

Models iz @it b A TR (k) 1R T(80) (i)
AZ7600G-C5DA-1 2100642 2169112 2157383 2157376 2157393 2157401

CoDA-1 H i 2157384 ” 2157394 "

C7DA-1 H " 2157385 " 2157395 "
AZ7620G—CATDA-1 2100642 2169113 2157382 2157376 2157392 2157401




22

Stitch Differential Main Auxiliary Upper Lower Double
Plate Feed Dog Feed Dog Feed Dog Looper Looper Chaining
: Looper
£ 1R Bk tHiE! NE FL—s3 TI—8 |ZEBBEIL—/8
2158058 21508027 2159025 2159026 2109343 2109334 2159300
2158059 " " " " " I
2158067 2159024 n " " " 17
2158060 2159024 2159025 2159026 2129301 2109334 2159300




23

INDEX

AZ7600G-1 | | Page = 1
Parts No. PageNc. RefNo. Weight{o) Parts No. Pagelo. Ref.No. Weight(g) Parts No. PageNe. RefNo. Weight{g)

000009 16 8 001123 1 4 009995 19 30
000010 2 6 001196 15 25
000010 4 52 001203 2 2] 0010052 16 22
000014 4 63 001225 18 18 0010112 16 24
000014 - 9 35 001227 18 15 0010263 16 11
000016 19 12 001230 15 4 0010290 16 25
000016 19 12 001330 18 6 0010310 18 26
000035 10 35 - - 001900 6 23 :
000070 19 6 001900 14 23 0011987 18 30
000162 19 11 '
000162 19 17 - 003636 5 24 0013208 12 24
000172 18 8 ' 003637 1 10
000177 4 9 003637 2 23 0020004 1 15
000177 14 7 003655 12 21 0020005 1 16
000178 4 7 0020016 2 22
000178 14 5 004139 15 14 _ 0020045 19 20
000182 4 48 ' 004150 18 9 0020057 19 19
000240 15 11 004236 8 36 0020064 19 10
000322 4 32 004314 15 3 0020076 19 29
000334 16 19 004404 8 34 0020077 19 27
000334 18 10 | * 0020078 19 . 26
000393 6 45 005036 8 45 0020118 4 6
000419 13 30 005036 14 21 . 0020118 14 4
000444 2 9 005040 16 15 0020123 4 43
000456 13 41 005075 1 30 0020124 4 45
000488 7 20 005112 15 10 0020125 4 46
000526 5 25 005345 6 31 0020126 -4 47
000528 11 38 005505 16 20 0020137 1 29
000538 19 22 0055086 18 12 0020165 4 5]
000561 11 39 005624 19 14 0020166 4 54
000567 6 48 | 0020167 4 49
000567 13 6 006035 4 30 0020350 11 44
000600 16 7 006816 1 22 10020401 12 32
000623 16 23 . 006861 13 29 0020538 11 36
000629 9 26 006905 16 10 0020538 13 44
000644 1 5 0020700 18 1
000644 4 31 007610 10 37
000644 4 37 007623 15 27 0021735 3 27
000653 4 38 007627 6 51 S
000665 7 15 _ - 0022215 4 19
000666 19 33 009736 6 29 0022430 18 4
000669 11 6 009814 16 31 . 0022431 18 7
000669 16 6 009853 4 50 0022432 18 5
000676 19 32 009861 19 7 0022433 18 13
000690 11 34 009864 19 17 0022434 18 11
000726 1 36 - 009871 19 18 0022435 18 16
000740 10 31 009960 16 5 0022436 18 17

009992 19 28 0022437 18 14



AZ7600G-1

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No. PageNo. Ref.No. Weight(g)

Page =2

0023473

0024083
0024083
0024084
0024084
0024095
0024156
0024157
0024446

0030255
- 0030748

0031111
0031111

0031831

0032604
0032706
0032726
0032879
0032219
0032952
0032962

0033024
0033627
0033935
00339236
0033937
0033938
0033939
0033939

0034293
0068146
0068202
0068517
0077301
0080503

0083528

12

NMABANMBARSR

11

12
11

13

40

—wWN A

34
35

23
29
12
11

14
24
18

17

16
14

27
49
30
29
15
34

26

26

0093864

0095027

100C00
100001

100001

100001
100002
100044

100072

100073

110001

110001

110001

110001

1106002
110002
110002
110002
110003
110004
110006
110008
110009
110009
110009
110009
110009
110011

110012
110012
110012
110012
110012
110013
110013
110013
110013

110013

110013
110015

110016

110016

110017 -

110026
110026

7

11

11
1
8

14

11

10

12
8

ORWN 2O ~NWN—=00COOOL,MOINNOOAIN~N~ND DD

— © W

—
R S —

N~

21

8

40
13
23
11
5
39
19
2

28
28
26
6
18
64
36
36
28
3
18
40
21
26
12
14
2
33
12
11
9
23
8
33
2
7
2
46
4
2
18
43
45
65
47

110027
110031

110033
110036
110036
110038
110045
110045
1100486
110047
110048
110053
110054
110059
110059
110063
110064
110064
110064
110065
110068
110070
110071

110076
1100921

110024
110106

120006
120006
120006
120006
120006
120010
120013
120017
120017
120018
120027
120049
120049

1200483.

120049

120049

130001
130002
130003

6
1
11
10
15
7
1
13
7
18
3
13
2
8
14
7
3
4
12
8
15
12

—_

WO OW~NONOP—~OW—0UOU~N®

B

_— —

[(n]

53
14
26
17
16
18
6
32
31
19
3
45
32
39
15
19
19
36
2
22
6
39
17
8



INDEX

AZ7600G-1 Page = 3

Parts No. PageNe. RefNo. Weight{g) Parts No. PageNo. RefNo. Weight(g) Parts No. PageNe. Ref.No. Weight(g)
130003 12 49

130020 4 67 190000 4 53 350007 19 25
190001 141
140000 11 17 190002 4 44 390513 2 33
140001 111 190015 2 13
140002 10 12 190016 4 10 910000 20 10
140003 6 13 190016 14 8 910001 20 7
140004 9 21 190080 8 1 910003 20 14
140005 10 22 911001 20 6
140010 7 34 . 210009 g 30 911002 20 5
140011 19 23 . 911006 20 9
140013 7 16 280013 8 4] 911060 20 19
o : 280013 14 17
150004 3 10 930052 20 12
300000 10 27 930053 20 13
160001 1 8 300000 11 4 : 930055 20 27
160001 5 4 300000 12 18 ,
160001 8 31 300001 12 23 1090133 16 21
160001 9 10 300004 1 27
160001 10 26 300007 8 33 1094011 16 3
160001 11 33 300008 6 12
160001 12 12 300008 9 20 1096000 16 12
160001 13 3 300008 10 11 1096004 16 28
160001 15 17 300032 10 36 - 1096005 16 .29
160002 6 4 300043 1 34
160002 7 4 300106 10 38 1097000 16 4
160002 9 23 1097001 16 9
160003 6 8 310001 6 42
160003 - 7 8 310005 6 40 : 1298000 16 13
160003 10 8 310011 15 26 :
160003 12 43 310065 9 28 2049401 1 35
160007 5 2 -~ 310073 13 20
160007 8 26 - 310089 6 16 2100006 T
160007 11 21 310089 9 24 2100009 7 27
160007 12 10 310090 13 42 2100011 17
160016 6 19 310105 4 24 2100012 1 9
160024 10 5 310109 5 27 2100014 1 3
160027 5 14 2100024 2 24
320008 6 47 2100032 13 43
170010 15 21 320008 13 17 2100035 301
170032 2 5 320009 13 23 2100037 3 21
170037 4 58 320012 13 46 2100047 3 4
170045 8 11 320016 13 47 2100088 9 3
170065 8 15 2100088 10 3
330000 3 17 2100098 5 41
180002 12 37 330008 3 16 2100099 8 25
180003 12 42 2100105 5 19
180014 10 18 340061 8 6 2100117 5 21



INDEX

AZ7600G-1 Page = 4
- Parts No. PageNo. Ref.No. Weignt(g) Parts No. PageNo. Ref.Mo. Weight(g) Parts No. PageNo. RefNo. Weight{g)
2100137 6 7 2100288 11 20 2100868 12 . 8
2100138 6 14 2100289 12 38 2100869 12 6
2100144 6 3 2100318 3 8 2100870 12 7
2100145 6 32 2100336 19 21 2100872 5 15
2100152 6 39 2100337 19 15 ' 2100874 3 24
2100160 7 1 2100338 19 16 2100875 1 26
2100161 7 7 2100339 19 5 2100890 9 37
21001861 9 B9 2100374 19 24 2100892 g 27
2100165 7 10 2100375 19 13 2100805 13 40
2100173 7 3 2100404 4 20 2100896 13 39
2100174 7 24 2100410 5 17 2100903 g 22
2100176 6 15 2100412 5 35 2100805 10 6
2100189 g8 28 2100413 5 36 2100918 3 20
2100192 8 21 2100414 5 39 2100921 3 2
2100199 8 30 2100417 5 40 2100928 13 18
2100215 9 1 2100433 10 25 _ 2100929 13 19
2100215 10 1 2100434 12 16 2100947 o 31
2100227 9 156 2100435 12 25 - 2100857 13 15
2100241 11 14 2100436 10 27 2100960 3 23
2100242 1113 2100437 10 30 ' ‘

2100243 11 15 2100438 10 28 2101157 15 18
2100244 11 16 2100442 12 20 2101158 15 19
2100248 11 9 2100443 12 22 2101159 15 22
2100249 10 20 2100444 12 26 2101160 15 12
2100249 11 10 2100451 12 28 2101161 5 13
21002561 11 3 2100452 12 29 2101163 15 5
2100251 12 17 2100518 8 19 2101164 15 20
2100252 11 28 2100533 6 41 2101165 15 24
2100253 11 30 2100535 6 43 2101166 15 23
2100256 11 35 2100536 6 44 2101405 6 5
2100257 11 46 2100538 2 19 2101406 6 11
2100259 11 48 2100580 8 5 ' 2101412 9 14
2100262 11 31 2100642 5 43 2101414 9 19
2100263 11 37 2100642 6 20 2101416 9 4
2100264 11 47 2100667 9 25 2101417 10 10
2100266 11 12 2100671 11 22 2101418 9 7
2100267 11 32 2100672 17 23 2101420 10 33
2100269 11 27 2100673 11 24 2101423 7 5
2100271 11 42 2100674 11 25 2101434 10 32
2100272 5 31 2100703 2 27 2101450 19 8
2100273 10 7 2100851 9 34 2101451 19 8
2100275 12 36 2100854 9 33 '
2100276 12 36 2100856 2 3] 2109211 6 35
2100277 12 33 2100861 3 i3 _ 2108212 6 50
2100278 12 34 2100864 1 20 2109214 10 186
2100279 12 41 2100865 12 1 2109334 10 16
2100280 12 27 2100866 12 4 2109343 g 29
2100283 12 13 2100867 12 5 2109932 16 1



INDEX

AZ7600G-1 Page =5
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageMo. Ref.No. Weight{g) Parts No. PageMo. RefNo. Weight(g)
2150047 5 30 2150176 4 55
2110026 3 6 2150048 b5 23 2150202 13 21
2110027 3 5 2150049 5 22 2150207 13 22
2110181 5 3 2150050 5 42 2150209 5 12
2110183 5 & 2150053 6 10 2150210 1 2
2110184 5 5 2150056 13 37 2150212 19 1
2110252 6 1 2150059 6 17 2150213 19 3
2110261 13 14 2150063 12 9 2150214 5 1
2150064 11 1 2150242 6 9
2120537 5 16 2150065 11 18 2150250 7 9
2150066 11 19 2150253 10 4
2121107 7 12 2150067 12 48 2150287 1T 17
2121108 7 11 2150069 3 22 2150289 12 14
2121109 7 17 2150069 5 38 2150290 12 11
2121110 7 14 2150070 2 & 2150291 12 5]
2121111 7 32 2150075 9 8 _ 2150325 13 31
2121112 7 30 2150075 11 7 2150380 2 1
2121113 7 33 2150092 9 18 2150387 8 27
2121114 7 13- ' 2150098 5 9 2150382 8 29
2150104 13 2 2150383 6 25
2129200 6 b2 2150107 4 56 2150384 6 27
2129301 14 26 2150108 4 57 2150386 12 31
2129420 2 29 2150114 4 34 2150389 4 35
' 2150115 4 29 2150415 4 59
2150015 1 11 2150116 4 15 2150422 4 61
2150017 3 18 2150116 14 9 2150423 4 62
2150018 2 4 2150124 4 27 2150424 10 13
2150019 7 25 2150125 2 71 2150425 4 &6
2150020 7 22 2150130 9 1] 2150615 = 9 13
2150021 7 28 2150136 4 13 2150710 13 24
2150022 3 12 2150139 8 24 2150713 13 25
2150023 2 10 2150142 8 16 2150714 13 T
2150024 2 12 2150143 8 13 2150722 13 12
2150025 2 14 2150144 g8 18 21650723 13 7
2150026 1 19 2150150 6 49 2150724 13 10
2150030 4 22 2150151 4 41 2150725 13 16
2150031 4 23 2150155 8 9 2150726 13 17
2150032 4 25 2150156 8 7 2151001 15 28
2150035 6 37 2150158 8 46 2151020 15 7
2150038 5 10 2150159 8 4 2151021 15 8
2150039 5 18 - 2150162 4 33 2151024 15 9
2150040 5 26 2150164 14 12 2151025 15 15
2150041 5 28 2150165 4 38 2151054 1 21
2150042 5 37 2150167 4 16 2151055 2 26
2150043 5 20 2150168 10 23 - 2151056 1 32
2150044 5 32 : 2150169 10 19 2151057 17 - b
2150045 5 33 2150170 10 9 2151058 17 7
2150046 5 29 2150172 14 10 2151059 17 4



AZ7600G-1

Parts No. PageNo. RefNo. Weightig)

Parts No. PageNo. Ref.No. Weicht{g)

INDEX

_ Page =6
Parts No. PageNo. Ref.No. Weight(g)

2151066
2151067

2152027

2157102
2157376
2157376
2157377
2157377
2157378
2157378
2157379
2157382
2157383
2157384
2157385
2157392
2157393
2157394
2157395
2157401
2157401

2158058
2158059
2158060
2158067

2159024
2159024
2159025
2159026
2152027
2159300

2160100
2160122

2161024

2169112
2169113
2169920

3100061
3100129
3100131

17
17

8

13
8
14
8
14

12
14
12
12
12
10

15

14
15

2
1

10

28
38
14
40
16
44
20
32
13
37-1
37-2
37-3
19
43-1
43-2
43-3
42
18

30-1-

30-2
24
30-3

44-2
25
45
46
44-1
34

21
22

33

-~ o

3100329
3100345
3100370
3100370

"3100371

9620631
9620666
9620670
9620673
9620675
9620678
9620679
9620680
9620681
9620688
9620689
9620690
9620691
9620696
9620700
9620703

13
13

6
13
13

20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20

35
34
38

8
13

2
22
3
8
11
23
24
2b
26
18
4
21
20
1
17
16



djamato

Poh=2EERNER
YANATO SEWING MACHINE MFG. O, LTD.

P/N 9710135(P)
No. 2 Edited in 2006.7
(AZ7600G-1) 7 Printed in Japan 2006.7.3HD



	Contents
	î!
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   «Ðü¢Â(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   «Ðü¢Â(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   «Ðü¢Â(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   øS¢Â
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   ;øÊsÖÃ·å¢Â
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   ÝÒ_Ë
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   á¹_Ë
	[P8]   PREEER FOOT MECHANISM
	[P8]   ¼¨_Ë
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   
ëüÑ_Ë
	[P10] LOWER & DOUBLE CHANING LOOPER DRIVING MECHANISM
	[P10] �ëüÑÊs„Í°ëüÑ_Ë
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] M�ê¿À_Ë
	[P12] FEED DRIVING MECHANISM
	[P12] �ê_Ë
	[P13] LUBRICATING MECHANISM
	[P13] f¹_Ë
	[P14] AZ7620G-CA7-1 EXCLUSIVE PARTS
	[P15] K1 DEVICE
	[P15] k1Ån
	[P16] C DEVICE
	[P16] CÅn
	[P17] SC10 DEVICE
	[P17] SC10Ån
	[P18] EXTRA PARTS
	[P18] yèèÁ
	[P19] MISCELLANEOUS SUPPORTING BOARD
	[P19] ×±�¢Â
	[P20] THREAD STAND
	[P20] øËð
	[P21] WARING LABEL
	[P21] fJéÙë
	[P22] LIST of MAIN SPARE PARTS
	[P22] ;†èÁê¹È
	[P23] INDEX
	[P23] "�

